Home Xli pinspotter section Xl pinspotter section 8270 pinspotter section 8230 pinspotter section Motors section Gearboxes section Ball returns section Bumpers section
 Part number: Front Roller Supports
Front Roller Supports Description:

Front Roller Support Bearings and parts.
NOTE: This site is no longer updated with new information.


Components
000 022 249 000 022 249 Bracket, Bearing Support Assembly, LH
000 027 645 000 027 645 Bracket, Support Assembly, LH
000 027 646 000 027 646 Bracket, Support Assembly, RH
000 029 672 000 029 672 Bracket, Bearing Support Assembly, RH
000 022 924BG 000 022 924BG Support, Bag of 10
710 501 009 710 501 009 Grease Fitting
900 112 203BG 900 112 203BG Bearing, Sleeve, .753 x 1 x 1-1/4", Bag of 5
000 021 204 000 021 204 Spring, Carpet Tensioning
000 027 641 000 027 641 Bearing, Thrust, .752 x .2.75 x .062"
000 027 642 000 027 642 Washer, Front Roller
Penny shown for size reference only.
919 005 800BG 919 005 800BG Retaining Ring, 5100-75, Bag of 10
844 074 002BG 844 074 002BG Nut, Stover Lock, 1/2-20, Bag of 10
941 072 200BG 941 072 200BG Washer, 1/2 x 1-1/4 x .083", Bag of 10
000 029 015 000 029 015 Stud, Pivot
000 022 926 000 022 926 Retainer, Support
000 023 465 000 023 465 Support Weldment, LH
000 023 464 000 023 464 Support Weldment, RH
809 857 165BG 809 857 165BG Hex Head Cap Screw, 5/16-18 x 1", Bag of 10
000 023 467 000 023 467 Bearing, Flange, .314 x .434 x .310
844 057 002BG 844 057 002BG Nut, Stover Lock, 5/16-18, Bag of 10
844 058 002BG 844 058 002BG Nut, Stover Lock, 5/16-24, Bag of 10
810 258 100BG 810 258 100BG Screw, 5/16-24 x 5/8", Bag of 10
Top | Back | Home